
PRODUCT 

OVERVIEW 

MBBR WWTP



Overview
MAK Waterôs Moving Bed Bioreactor (MBBR) waste water 

treatment plants are designed to treat domestic strength 

sewage, to achieve Class C treated effluent, suitable for reuse in 

ñrisk category lowò applications or for disposal via spray field. 

With the addition of the optional Tertiary Filtration & Sterilization 

module, Class A treated effluent, suitable for reuse in ñrisk 

category mediumò applications, can be achieved. 

Key Advantages:

ÅHigh quality Australian designed and built

ÅContainerised system minimises site installation work

ÅCompact /modular design minimises footprint and 

maximises scalability

ÅFactory tested prior to delivery 

ÅRobust and simple to operate and maintain

ÅFully automated system allows lower operator skill level

ÅFully enclosed bioreactor minimises odour

MAK Containerised MBBR with Class A Polishing 

Plant + Balance Tank, Treated Effluent Tank and 

Irrigation Pump Set

MAK Containerised MBBR undergoes FAT in 

MAKôs Workshop



Overview

The Moving Bed Bioreactor (MBBR) system, utilises a biological treatment process whereby highly 

aerated effluent flows through inert media that is completely submerged; fixed microbial film reduces the 

BOD and ammoniacal content of the effluent.

The treatment process includes influent screening (where required), biological degradation 

(aerobic/anaerobic treatment), clarification and effluent sterilization (chlorination).

The optional ñClass Aò Filtration & Sterilization process includes multimedia filtration followed by 

secondary chlorination via tank recirculation and residual trim sodium hypochlorite dosing. 

Additional treatment steps for nutrient removal (T-N & T-P) and sludge de-watering systems may be 

added as required to suit influent quality and/or treated effluent quality requirements. The MAK MBBR 

plants are containerised systems for easy deployment to remote locations.



Overview

Parameter Unit Influent Effluent (Class C) Effluent (Class A)

BOD mg/L 150~500 <20

TSS mg/L 150~400 <30 <5

T-N mg/L <50 <40 (lower TN available upon request)

T-P mg/L <15 <10 (lower TN available upon request)

Turbidity NTU - - <5

E.Coli CFU/100 mL - <1,000 <10

Free Chlorine mg/L - 0.2~2

The following table summarises typical influent and treated effluent values.

Additional equipment and/or de-rating of name plate hydraulic capacity  may apply where higher influent 

TN/TP loading and/or lower treated effluent TN/TP values are required.  



Process Steps

Balance 

Tank(s)

Raw 

sewage

Balance Tank 

The Balance Tank is designed to handle peak flows and allow a pre-determined and controlled flow for 

subsequent treatment. The waste water is temporarily stored in the Balance Tank before being pumped 

to Primary Tank 1. The flow rate is set using a flow control valve; excess flow is returned to the same 

tank to maintain homogeneity of influent feed.

The Balance Tank level is regulated by 3 float-type level switches. 



Process Steps

Inlet screening

For larger flow rates (>75 m3/day), the plant is provided with a sewage inlet screen, which removes 

inorganic foreign objects, which have the potential to cause damage downstream equipment.

The inlet screen is typically mounted above the MBBR container; screened sewage gravity flows into the 

plant, screenings are washed, dewatered and deposited down a chute into a skip/bin for disposal.

Inlet 

Screen-

ing

Waste 

Bin

Balance 

Tank(s)

Raw 

sewage



Process Steps

Primary Tanks

Primary Tank 1 provides additional buffer capacity of inlet flow whilst Primary Tank 2 creates a steady 

inflow for the Anoxic and the Aerobic Tanks. After the waste water is delivered to Primary Tank 1, the top 

water level of the influent waste water is allowed to overflow into Primary Tank 2. Both tanks encourage 

sedimentation of between 30 and 50% of the influent suspended solids and allow anaerobic digestion to 

take place.

Sodium aluminate is dosed into the discharge of the feed pump by the sodium aluminate dosing pump 

whenever the feed pump runs. The sodium aluminate assists both in the settlement of solids in the plant 

and in reducing the phosphorous level in the treated effluent.

Inlet 

Screen-

ing

Waste 

Bin

Balance 

Tank(s)

Raw 

sewage Primary 

Tank 1

Sodium 

Aluminate

Dosing

Primary 

Tank 2



Process Steps

Anoxic Tank

The influent is allowed to overflow from Primary Tank 2 to the Anoxic Tank. The Anoxic Tank allows 

nitrate-specific bacteria to use nitrate (NO3) as an oxygen source and a nutrient in a process called 

denitrification. This activity helps to remove nitrogen based pollutants such as urea and ammonia by 

converting them into nitrate and nitrite before releasing them as nitrogen gas into the atmosphere. The 

tank is enriched with returned activated sludge (RAS) from the Clarifier to provide a plentiful supply of 

food for the bacteria. The partially treated effluent from the Anoxic Tank contains approximately 65% of 

the pollution load of the original sewage influent entering the waste water plant.

Where enhanced nutrient (TN/TP) removal is required,  an additional food source for the bacteria is 

provided by way of sucrose dosing into the anoxic tank.

Inlet 

Screen-

ing

Waste 

Bin

Balance 

Tank(s)

Raw 

sewage Primary 

Tank 1

Sodium 

Aluminate

Dosing

Primary 

Tank 2

Anoxic 

Tank

Sucrose

Dosing

OPTIONAL



Process Steps

Aerobic Tank

The influent is allowed to overflow from the Anoxic Tank to the Aerobic Tank where it is aerated. Air is 

introduced into the Aerobic Tank by the Biological Air Blower through air diffusers located beneath the 

submerged media. 

The submerged media has a large surface area, allowing bacteria and other micro-organisms to thrive 

and form a biological film. These micro-organisms utilise the dissolved oxygen in the air bubbles in the 

waste water to consume dissolved matter and by so doing remove a majority of the colloidal 

contaminants present in the waste water by converting them into carbon dioxide and biological floc.

Inlet 

Screen-

ing

Waste 

Bin

Balance 

Tank(s)

Raw 

sewage Primary 

Tank 1

Sodium 

Aluminate

Dosing

Primary 

Tank 2

Anoxic 

Tank

Sucrose

Dosing

OPTIONAL

Aerobic 

Tank w/ 

media

Air lift recycle

Aeration 

blower

Caustic

Dosing

OPTIONAL

Air Lift 

Pumps 

blower



Process Steps

Aerobic Tank

Floc is then allowed to settle in the Clarifier from where it is removed, thereby reducing the accumulation 

of sludge. Friction from the air bubbles further serves to scour and release dead biomass from the 

media. This Aerobic Tank is partially divided by a baffle so as to prevent under-aerated waste water from 

prematurely moving to the next stage in the treatment process. This baffle also serves to alter the flow 

direction such that the partially treated waste water will make intimate contact with the submerged 

media before entering the Clarifier.

Where enhanced nutrient (TN/TP) removal is required,  pH correction is provided by way of caustic 

dosing into the air lift recycle to the anoxic tank.

Inlet 

Screen-

ing

Waste 

Bin

Balance 

Tank(s)

Raw 

sewage Primary 

Tank 1

Sodium 

Aluminate

Dosing

Primary 

Tank 2

Anoxic 

Tank

Sucrose

Dosing

OPTIONAL

Aerobic 

Tank w/ 

media

Air lift recycle

Aeration 

blower

Caustic

Dosing

OPTIONAL

Air Lift 

Pumps 

blower



Aeration 

blower

Air lift recycle

Process Steps

Clarifier Tank

The Clarifier removes heavier solids by means of settlement and separation from the liquid phase. It is 

designed to have a large surface area with adequate retention time. The hopper bottom channels the 

sediment to the centre of the Clarifier tank before the sediment is returned to Primary Tank 1.

Clear liquor from the top of the Clarifier is decanted into the Chlorine Contact Tank. In this process, 

clarification and thickening happen at the same time. Separation of solids from the liquid stream occurs 